AP
CNAS Il ElngNG
|

CNAS L0748

FA

170014233963

sy

*:f‘u%zg ﬁ‘fj: .

Name of Sample:

Fef A

Consignor:

ARG

NO.1120110205
N IR &H
Test Report

] A58 25 T- itk 289392 3. 8V
5900mAh/6000mAh (Rated/Nominal)
22, 42Wh/22. 8Wh (Rated/Nominal)

Rechargeable Li—-ion Battery 289392 3.8V
5900mAh/6000mAh (Rated/Nominal)
22. 12Wh/22. 8Wh (Rated/Nominal)

DM R REVR A B 2 7]

ZHUHAT GREAT POWER ENERGY CO., LTD.

G0: 5 Ltd,




Al TR A A TR E]
#om AR &
Shanghai Research Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1120110205

1/11
:{:i n AR 289392 3. 8V 5900mAh/6000mAh (Rated/Nominal)
7}_‘1{“%/@ # Chinese 22, 49Wh/22. 8Wh (Rated/Nominal)
Name of Sample F Rechargeable Li-ion Battery 289392 3.8V 5900mAh/6000mAh (Rated/Nominal)
English 22, 42Wh/22. 8Wh (Rated/Nominal)
Handh 5 1120110205
Sample No.
EXTR Vi3 BfC TR FE IR T PR 23
Consignor ZHUHAI GREAT POWER E\’ER(JY CO. , LTD.
A A ST O ATE (TE AT R 2 ]
Manufacturer ZHUHAT GREAT POWER ENERGY CO., LTD.
Aol 5 5 il Mk Ll’#fﬁm;z i ftr s 15 bR ApR T )
A
L ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Secltion 38.3
1Ak e @)C'J"f’a!f”\“ﬂi#fx_#uuﬁ TS RS R bR )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 UNITED NATTONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS™ Manual of f(‘.t_. « and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
=B !
Aﬁ"" hAL fn, MR IS
ppearance Silvery and »e]]u\i. Auminum-plastics shell
§ & A
A stz B 9020-11-11 frAiE B 2 2020-11-19 ~ 2020-12-21
Accepted Date Test Date
IR B B0 s il AME R B i su L kel
A E Altitude simulalion, Thermal test,Yibralion, Shock, External short
Test ltems cirveuit, Crush, Over rhru ge, Forced discharge
SaR, RS O TR T S SR A L T RIS FH A
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 TER. ;}Q‘ J
ﬁﬂﬂ'}%‘iﬁ The sample has passed the test items of [INITED NATIONS RP.( :||1Q$ ioh 9??
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criterig AQI/A( 10/11 l!'a
Conclusion Amend. 1 38. 3 | | {,
43 H W (Date) :
Py uf 45 4 B 4 | Rechargeable Lithium Battery. /
P
Comment
FAe it / % B 4 A
5 /
Consignor
Addr?ess Post Code
~ . ~
wh o7 g el T B
Approver: "0 = Checker: Compllel
R4

Title:

Wil s I #2If (Vice chief engineer)

ALLP
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g | ERFE BA AR IATRERT ] 4 255 E:
y g *&md«a% $Jﬁ«ﬂ‘v@ ‘g‘li
N Name of Test Standard requirement or The .
0. s Clause Number of Standard Test Result | Conclusion | Remark
W e T Sals T i i et as 1r Lg% s
B A HETEY ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 [ BLFEEE 1
P : A o
1 Altitude ‘M‘V-l'- 'A — N See Appendix | e /
- UN Manual ol Tests and Criteria Passed
simulation ST/SG/ZAC, 10/11/Rev. 6 Amend. 1 Section ¢
38,3 Test 1.1
AT €O Tl Teiaim i e 15 140 Ak
IR T ST/SG/AC. 10/ 11/ Rev. 6 Amend. | 38,3 | B 2
2 B iy, 2 : Tix s
Thermal test UN Manual of Tests and Criteria Seu Appendix 2 P'lut;i%!(l /
ST/SG/AC, 10/11/Rev. 6 Amend. | Section =
38.3 Test T.2
WL X TRk T iz dmnt al i 45 ARG ALds
) ?Efﬂ] {”Ul/—r?” ::y ST/SG/AC 10/11/Rev, 6 Amend. L 383 | I E{ ;lz 3 A_;rg
i . F Bl T 5 See Appendix 3 ;
Vibration L;\/\!ifl}lh[' nf" Tt;'sl.if ;Iu'uE l‘l'iLL‘l'i:l. 7 RE DRpEs PaL.:SSC(l /
ST/SG/AC 10411/ Rev. b Amend. | Section
AR08 Test 1.3
BT LT Tl S am iy a4 ey
_\M]T—_E HETAEY ST/SG/AC 10/ L1 Rev. 6 Amend. 1 38,3 | QL2 4
4 Shock {“E'l;? 4’ S menre s e See Appendix 1 ks 7
.’ g.l‘r}u.{ rn’ ¢SS .!ITE el I-J. ) PHSSG(I
ST/ASG/AC L0/ /Rev. 6 Amend. 1 Section
88,3 Test 1.4
WA OB Feaiadmny @ o Ty stab ey
&Fﬁﬁﬁ’ ri T:-JJU BOST/SU/AC, 1011/ Rev. 6 Amend. T 385 | BLEH4 5 ot
5 i.'-];‘\;‘r.-—'l See A andix 5 =
EXterI.]al short UN Vanual of Tests and Criteria o P.’:’;SC(I /
circuit ST/SG/NC. LOZ1 L /Rev. 6 Ametnd, | Section -
38.2 TesL T.5
B CT R SRR BT 1Uas A
BE il ST/SGAAC, 10/1L/Rev. 6 Amend. | 38,5 [ BLEHZE 6
6 Crush e U i See Appendix 6 & /
L\ nu:il ul/ IL;.ws ind Lriceria Passed
ST/SGAC. TO/TT/Rev. 50 Amend. 1 Seelion
8. st T. 6
= f b T s F A A T R A
. b ST/SG/AC T0Z11/Rev. 6 Amend. 138, 3 - 4s
. ﬂ?ﬁfﬂ R f 1/5G/AC, 1O/ 1L Rev. 6 Amend. 138 SIJ,_I‘[lj\& 7i 7 o ;
Rl See endix o
Overcharge UN Manuanl ol Tests and Criteria . Passed
ST/SG/AC. 10711 /Rev. 6 Amend, | Section o
383 Test T.7
Ty I ik TEpnetinit At Rk
4 gﬁﬂjum% ,Q'}’]ff-; STASGANC, 10711 /Rev. 6 Amend. T 38,3 ')&lfflz‘z 8 A.ﬁg /
. LAE A See A lix 8
Forced discharge L”'\‘ \‘I-r!nlm‘l ol Tests ;311(] Criturie! . B PREEELR PaL;sed
ST/SG/AC, 10/11/Rev. 6 Amend. | Sectlion
38. 3 Test 1.8
M B3 A MR 1 20°C-24°C IR B : /%
Test Environment Ambient temperature:20°C-247C;Ambient humidity: /%
Condition
A = B /
. Test Item
A aRBHA T —
Lo LAl
Subcontracted Test SoEkE | AR / R /
Condition Subcontracted | _Name Post Code
Laboratory Ko ik / W15 y
Address Tel
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B | A A B L AR friy £ A4
No. Name of Test [tems Al titude simulation
o, Bk A RIEA] Before RIJE After k| MR A
Y5 Sample Status RE T kb /5 RE Fro& & | Mass Loss | Residual A&
Sample Mass ocv Mass ocv ocv  |Other
No. /g A% /g A% % 1% Event
001 | oprer®mb o | 100.25 1.30 100.28 [ 4.30 0.00 100.00 | ©
002 | jiroasmt | 100.79 4.29 | 100.77 | 4.29 0.02 | 100.00 | ©
003 | iieEkme | 10097 | 429 | 100.98 | .29 0.00 | 100.00 | ©
004 | ek RL | 9967 4. 30 99. 67 4.30 0.00 | 100.00 | ©
005 | e | 100.66 4, 31 100.64 | 4.31 0.02 | 100.00 | ©
006 | mormmssh | 10108 1,31 100,99 | 4.31 0.03 | 100.00 | ©
T | e e o i 20 4,31 100,18 | 4.31 0.02 | 100.00 | ©
008 | jClCEERM. L0000 | 432 | 99.99 | 4.32 0.01 | 100.00 | ©
TR et Do

% i. LR V-4 DRk R-aEEL Pk 0-EiR. LRA. AMAR. RHR. LRX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-F ire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

=il
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B3 - AR B AR FLBRE
2
No. Name of Test Items Thermal test
. . X ,;f.. Befor - ) .
M| RRRA e RIS After | e gam | )4 E| b
o j=4
Yoy Sample Status g |FBeE FE JF#4d8, /& | Mass Loss| Residual | JLE
Sample Mass ocv Mass oCcv OoCcv |Other
No. /g N /g 1A% 1% /% | Event
001 | |eeiiom il o | 100.28 1. 30 100. 22 4.26 0.06 99.07 | o©
002 | eiemtmb | 100,77 4.29 100.69 | 4.25 0. 08 99.07 | 0
w(ss A 2T
003 | | eiiemiAl ] 100,98 1.29 100. 90 4.25 0. 08 99.07 | ©
T N e S 4. 30 9. 58 4. 26 0.09 | 99.07 | ©
005 | oAl | 100.64 4.31 100.58 | 4.26 0. 06 98.84 | ©
006 | oM o | 100.99 4. 31 100.90 |  4.26 0. 09 98.81 | o
007 | jpleteEERL | 100,18 | 4.31 100.10 | 4.26 0.08 | 98.81 | o
B8 | patornrs by ol ¥0.99 1,32 99. 94 1.27 0.05 | 9884 | o
‘}\l‘ ﬁi r This spnIL::I.Li |:1L|t::]Ll(it;|1;lI Iy

£33 LR V-4 DMk R-AREL P-RK 0-Rik. LR TR, TR RAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-F ire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 5 WA A £ | HR)

No. Name of Test ltems | Vibration

ALY Al e s ’ S T

*‘-f_% *;;u’]k,%} 'Iik%ﬂ'] Before 1«%\15&}3 After )ﬁ_ijmi Bﬁlj'%[ﬂfj_'_ }j\:/‘&
Y5 Sample Status RE ek HE FF#4d, /& | Mass Loss [ Residual n
Sample Mass ocv Mass ocy ocv Other

No. g A% /g /V % % Event

ICYCSE R A 9 96 o ‘ -
001 | jpeissms | 100.92 | 426 100.23 | 4.25 0.00 | 99.77 0
1CYCHE 47 . ‘ ‘ .

002 | |perrERb o | 100,69 | 4.25 100.72 | 4.25 0.00 | 100.00 | o

003 | pclemEAw 10090 | 4.25 | 100.95 [ 4.25 0.00 | 100.00 | o

004 | |yeiremERl oo 99.58 | 4.26 99. 61 1. 26 0.00 | 100.00 | o©

005 | grailoceRl | o058 | 426 100.62 | 4.26 0.00 | 100.00 | o

006 | lowmERL | 10090 | 426 | 100.94 | 4.26 0.00 | 100.00 | o

250YCTE AT - ‘ G

007 | nicedml o] 100010 [ 4.26 100.12 | 4.26 0.00 | 100.00 | o

008 | . ceercmEmb |99, 94 4.27 99. 92 1. 27 0.02 | 100.00 | o
L=y | This space intentional Iy

Pl lef't hI(::HI(

No Disassembly,No Rupture & No Fire.

i LR VR4 DRk R-ARE FAK 0-RMR. iR, MK, LA, BAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F -Fire O-No Leakage,No Venting,
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R " Kem| 5 B 4 4k il
No. Name of Test ltems Shock
XISFT Before RIEE After &
BE | EokA — FERE (B LE | b
%5 Sample Status RE | FRBE RE FF#4d, B | Mass Loss | Residual I,
Sample Mass ocv Mass ocv ocvV Other
No. /g N /g A% 1% 1% Event
NCTE AT
01 | giicEre 1 100.23 | 4.25 | 100,23 | 4.25 0.00 | 100.00 | o
002 | aliemERN | 100,72 | 4.25 100.66 | 4.25 0. 06 100.00 | o
003 | jelmERb | 100,95 | 4.25 100,97 | 4.25 0.00 | 100.00 | ©
004 | et ml o | 99,61 4,26 99. G2 1,26 0. 00 100.00 | ©
005 | ol | 100.62 [ 4.26 100.61 | 4.26 0. 01 100.00 | ©
006 | porlRaRl | 10004 | 426 | 100.92 | 426 0.02 | 100.00 | o
007 | CCEERL 100012 | 426 | 100,13 | 4.26 0.00 | 100.00 | o
008 | peromml | 99.92 | 427 99,86 | 426 0. 06 99.77 | o

This space intentionally
lel't blank

No Disassembly,No Rupture & No Fire.

o L V- DR R-AE PALK 0-RR. RMA. LMK TAE TAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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B 5 ¥l A B 4 AR SHE R

No. l Name of Test Items External short circuit
Haths HakE et hegith SRR
Sample No. Sample Status Max ExternﬁéTemperature Other Event

001 lCYéC;Sg?;EEE;%gOd a7.2 0

002 ICYéC;Ei?;hZE;%ng 56. 3 0

003 ICYéCgﬁifjkfﬁyﬁgcd 56. 3 0

004 1(‘5’(1‘{‘;1(; fll_:q\rfh:%gvd 55..2 0

005 zar‘fg(r\fﬁi{if“l 56.5 0

006 25C32(?;igﬁ;£;i?:1%gartl 9. 1 0

007 SBCE Tl pbaRHES 56. 3 0

008 2605?6:5117??(%:1.4 5. 3 0

R4

This space intentionally lelt
blank

Zoi: DR RKEL PR K 0-LfEik. ALK, LKA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

Ry -
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A5 : Rl B 4 A BT
No. Name of Test [tems Crush
¥ L 5 e
& 5 s Jq =) /]
Py HERA B sl - AL
.. Exte mperatur
Sample No. Sample Status ax. bx m/auc SIPRRRITE Other Event
LCYC 50%%5 0 G
b ICYC 50% Capacily 19.8 0
1CYC 50%% e
010 1CYC 50% Capacity 19.7 0
ICYC 50%% nt
011 1CYC 50% Capacity 19.9 0
i 1CYT 30‘-.‘13:’{.'}':'5; ) s
aia 1CYC 50% Capaci ty 19.8 -
1CYC 30%7E O o
013 1CYC 0% Capacity 19.9 0
25CYC 50% 7T q o
014 95CYC 50% Capacity 19.8 0
O5CYC HO%EE M 2
015 25CYC 50% Capacily Fius Q
; 250YC 5057 o
016 95CYC 50% Capacity 19.6 0
25CYC 0% 7t n
017 95CYC 50% Capacity 19.17 0
250YC H0%FE q Q
018 25CYC H0% Capacity 19.8 0
R This space intentionally lelt
zN R
U\ F'ﬁ blank

HE: DR F-ROK O~k ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

~Fre
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g 7 A g4 | ERi

No. Name of Test Items Overcharge
G B Sk A5 HAuIL R
Sample No. Sample Status Other Event

019 ICYéC;ﬁfﬁ;%zE;Eged 0

020 lCYéC;ﬁgﬁ;thJiged e

021 lCYécggg?jkjﬁ;gged g

022 ICYéC;EiEf:fﬁjigvd O

023 S50 Eully s @

024 Zﬁrggﬂgﬁfﬁj*jE;Egod 0

025 25F$?C;g?f§t:§:iged 2

026 el e @

This space intentionally left hlank

BLTF 401

&3 D-EAR F-#2 K O-AMfR, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 8 oM A B G AR o ] il FEL
No. Name of Test Items Forced discharge
Rt R R
Sample No. Saiple St;?us i;tz:i?vi ¢
——
027 1CYC IFTI(J!J\? (Ii.iﬁskcllﬂlarged 0 ;
028 1cYC chuylrffjrfcltirged 0 ‘
—
029 1cye IP(I:[ﬁ;L (Il-ijgzllll_';'n'ged 0 |
— .
030 1CYC 1F(tl\l(lj_\l'_.-rllwi”:;{r)|}iil'gl.‘d 0 T
031 1cvYe lI(l:li(f\Lf;Elll.lmml 0 1
PR T
032 10YC IFC{E[] o ji"ijfcu'iu-g(;d 0
033 10YC ll(u‘l(f\t -{r:\‘ifi‘{t_jll:;n'gml 0
BV PR N,
034 1CYC lf‘cll\l(]}\:‘f; iiileiliﬂ'gml 0
—
035 10YC Iu-(‘i'.Y][ij;' fsisf-jl?;n‘gml 0 !
o
036 1eYe Ilf‘;:tl{i;? I}z%:llti];yged 0
037 25(:\*55;531('}? ﬁdrijfiftl‘in'gerl 0
038 ZBIYCH)TJI(I)\L ?;1”«((1 '!l%lrged 0
T
039 25(:\@25191C1J_vL '.g'fizlﬁu-ge'l 0
040 250’1‘3%.1\;1? J(i_lb‘irl?'l rged 0
——
041 25CY(12?7(J1C1;L '}Ii"i’fc?]lm-,qm-l o
042 25C Y(‘:?IFI?]C])‘\L {[Iibs%‘illllzll'gl'-(l 0
043 25C\’L?F;?E}{1Li}§ /?l_\'iffcllirgeci 0
044 25CYC.25F(;‘1Y101’J;E?]\{112{CJI'1131‘ged 0
Ty
045 25(:Yc2 5;31( Iy Z}ﬁillillarged 0
046 25CYL2?%E(;;E /:riﬁskcll{fa ygerd 0

&i. DRk F—AZK O-Affk. AR,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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